

ILAC-I.S.O. Certified Third Party Test Report

DATE: January 1, 2016

FILE: VALUEV.A092309A

CLIENT: Creative Energies, Inc.
1805 NE 19th Avenue
Ocala, FL 34470

SAMPLE IDENTIFIED BY CLIENT AS:

Vinyl Submitted
Style #: FLR10
Color White

TEST PROCEDURE:

TEST RESULTS:

FIRE RESISTANCE-STATE OF CALIFORNIA (NATURALS/SYNTHETICS) (SMALL SCALE TEST)

AFTERFLAME		CHAR LENGTH	
WARP	FILLING	WARP	FILLING
0.0 Seconds	0.0 Seconds	5.5 Inches	5.0 Inches
0.0 Seconds	0.0 Seconds	5.3 Inches	4.8 Inches
0.0 Seconds	0.0 Seconds	4.2 Inches	5.3 Inches
0.0 Seconds	0.0 Seconds	5.1 Inches	4.2 Inches
0.0 Seconds	0.0 Seconds	5.3 Inches	4.6 Inches
AVERAGE: 0.0 Seconds	0.0 Seconds	5.1 Inches	4.8 Inches

RESULT: The fabric sample submitted for testing **DOES** meet the general requirements when tested in accordance with the procedure outlined in Specification for Flame-Retardant Chemicals, Fabrics and Application Concerns, California Administrative Code Title 19 (Interior Chemicals), Section 1237.1 Small Scale Test (1993 Proposed Revision).

REQUIREMENTS: Afterflame shall not exceed 4.0 seconds for average. Char length shall not exceed 6.0 inches for any one specimen.

OBSERVATIONS: Afterglow: No
Localize Burning: Yes

Signed For The Company By

Adam R. Varley
Technical Director

TT/09/388



Stacy Sadowy
Stacy Sadowy
Quality Assurance Supervisor

CREATIVE ENERGIES, INC.

MANUFACTURES OF THE LIGHT-DOME® AND the FINALE®

WARNING

**KEEP ALL FLAME AND HEAT SOURCES
AWAY FROM THIS TENT FABRIC.**

This tent is made with flame resistant fabric, which meets NFP-701 specifications. **IT IS NOT FIRE PROOF.** The fabric will burn if left in continuous contact with any flame source.

The application of any foreign substance to the tent fabric may render the flame resistant properties ineffective.

www.lightdomecanopies.com

1805 NE 19th AVENUE
OCALA, FL 34470

800-351-8889